Engineering Solutions for a

S0 e el R e Circular & Sustainable Indonesia

==Y
ot

'\ CENTRA REKAYASA J/
| ENVIRO  /

2
o

e sl PV ym

lotal Solutions for
cnvironmental and Industrial
Waste Management

Advanced, environmentally responsible
technologies and professional services
to support the long-term sustainability
of your business.

WWW.Cr-enviro.com @

Office: Workshop: Phone: (022) 8888 6523
o JI. Gempol Sari 340, Cijerah, Kec. Bandung Kulon, JI. Gempol Sari 340, Cijerah, Kec. Bandung Kulon, Kota Mobile/SMS/Whatsapp: 0811-110-3650
PT- Centra Rekayasa E nviro Kota Bandung, Jawa Barat 40215 Bandung, Jawa Barat 40215 info@cr-enviro.com

WWW.Cr-enviro.com



EXECUTIVE
SUMMARY

'\ CENTRA REKAYASA |
[...]
e Safe operation with low maintenance requirements

For residential areas, villages, small islands, and ORS00

;]
1

remote regions, CRE offers an innovative domestic
Incinerator featuring:

e Suitable for schools, villages, MSMEs, and remote

4
Ey

:

;

P P e b facilities
e No electricity required l — J S
. Parameter Specification
e No fuel (BBM) required
e Natural draft system Product Name Satu Rasa Incinerator (SR-5)
e Easy operation o |
Self-burning incinerator (without
e Modular structure Type electricity & fuel)
 Suitable for kitchen waste, organic waste, and | |
mixed waste Combustion Capacity 200-300 kg/hour
e Equipped with Air Pollution Control (APC) including Waste Type Household waste, non-hazardous
cyclone and water scrubber residual waste
e Emission results compliant with Indonesian Design Duration 8-10 hours/day, 1 shift
Regulation PermenLHK No. 70/2016
Additional Fuel Not required
This technology forms the foundation of the Satu Rasa
. . Electricity Not required
Ecosystem, a community-based independent waste
management model. Combustion System Natural Airflow + Self Combustion
Q u alit Operating Temperature 850-1,200°C
_ y;
e i l' Combustion Efficiency >99%
.~ ) compliance
RAKYAT SENANG Gas Retention Time >2 seconds (natural draft)

and excellence

Ash Residue +5-10% of initial volume


https://cr-enviro.com/insinerator-satu-rasa/
https://cr-enviro.com/insinerator-satu-rasa/

Hazardous (B3) & Medical Incinerator

CRE’s internal team develops and manufactures Main Technologies

medium-capacity incineration systems up to 1 ton .

per hour, designed to meet the needs of industries, RX@iliGrate System | \
: : . i, : e Modular incinerator for medium-scale ] W

hospltalgz, dome;tlc fac:|l|.t|es, and mtegratgd medicalea T ote R Al

applications equipped with modern emission control e Easy operation with low maintenance -

technologies. bacp EIETE

SCAN ME

For capacities exceeding 1 ton per hour, CRE

collaborates with Jiangsu Zhongding Environmental Fluidized Bed Incinerator

Engineer!ng: - pr.ovide.r of internationa}lly | e Suitable for high-moisture waste
standardized incineration technology implemented in _ e High combustion efficiency
more than 100 facilities across China and other Bl ST e Stable ermedions .

. : j : e 24-hour continuous operation
countries. This collaboration enables CRE to deliver capability

Incineration systems capable of handling solid, semi-
solid, liquid, and colloidal waste, including high-
chlorine and high-sulfur waste streams, with stable
performance, high efficiency, and compliance with
global emission.standards.

CLICK HERE :‘

Rotary Kiln Incinerator EEEEEEEEEEEEEEEEEEEEEEEEEENESR
e Suitable for waste containing chlorine & /

sulfur
Compliance & Emission Control e Flexible for solid and liquid waste
: : : e Stable performance in multi-fuel —
All systems comply with Indonesian Regulation PermenLHK configurations

No. 06/2021 and international standards through:

Venturi Water Dry Ceramic :


https://cr-enviro.com/produk/insinerator/
https://cr-enviro.com/produk/insinerator/

Static Reciprocating Grate Incinerator

The Most Advanced Hazardous Waste
Incinerator Technology in Indonesia

Our Phoenix Incinerator™ is a high-
performance, robust incineration system
equipped with the latest SMART technology,
fully integrated with Internet of Things (IoT)
capabilities across every unit.

The advancement of IoT technology In
thermal incineration equipment is pioneered
by CRE. We are the first company to
comprehensively implement IoT across our
systems, enabling customers to manage,
monitor, and operate their equipment more
effectively.

By applying IoT technology, clients can
control and monitor their systems directly
via smartphone. The incinerator application
IS designed to assist customers in tracking
performance data and generating
customized operational reports according to
their specific requirements.

KEY BENEFITS FOR INDUSTRY

e JOT READY
e ROBUST
e APPS READY

e HIGH PERFORMANCE

AIR POLUTION CONTROL

CYCLONE

PENUKAR PANAS (HEAT EXCHANGER)

SCRUBBER AIR (WATER SCRUBBER)

SCRUBBER VENTURI (VENTURI /N : e

SCRUBBER)

| -EER

ey AT ol = e
s .-_ﬁ.l Al - | ; rl-\.
:..r-'ui-..ﬁ A 1. .' o -.'l .'I- s ',

S
-

L] " 4_-_--__'___-__--____._—__
CLICK HERE :‘


https://cr-enviro.com/produk/insinerator/
https://cr-enviro.com/produk/insinerator/

Sludge Drying & Incineration System

The sludge drying and incineration system is developed in collaboration with Zhongding, utilizing two core technologies:

Rotary/Disc Sludge Dryer Sludge Incineration System
e Reduces moisture content by 70-80% Utilizes either fluidized bed or rotary kiln technology, depending on
e Lowers transportation and incineration costs sludge characteristics:
e Utilizes waste heat for energy-efficient drying e Capacity: 1-30 tons/day

e Low calorific value sludge can still be combusted stably

e Modular design suitable for urban areas and industrial WWTP

Applications

e Industrial wastewater
treatment plants (WWTP)

e Industrial estates

e Palm oil mills

e Municipal WWTP facilities

SCAN ME

ZhongDing HuanJing


https://cr-enviro.com/teknologi-sistem-terintegrasi-pengeringan-dan-insinerasi-lumpur/
https://cr-enviro.com/teknologi-sistem-terintegrasi-pengeringan-dan-insinerasi-lumpur/

Salt-Based Waste Treatment

Advanced Waste-to-Resource Technology for Salt-Based Industrial Waste SCAN ME
PT Centra Rekayasa Enviro (CRE), in collaboration with Jiangsu Zhongding " iR
Environmental Engineering, delivers industrial waste treatment solutions for salt- k. 4

based and saline wastewater streams using European-standard Salt Melting Y o e
Furnace technology. P

This technology is designed to destroy organic and inorganic contaminants in salt-
based waste with high efficiency, while simultaneously producing high-quality K

industrial salt (>98% NaCl) that can be reused.

APPLICATION SECTORS KEY BENEFITS FOR INDUSTRY TECHNOLOGY HIGHLIGHTS
e Chemical and solvent industries e Effective destruction of organic contaminants e High-Temperature Salt Melting Furnace
e Textile and dyeing industries e Reduced disposal costs for salt-based waste e Two-Stage Combustion & Heat
e Fertilizer industry e Production of high-value industrial salt for resale Recovery
e Plating and galvanizing e Compliance with international emission regulations e Advanced Flue Gas Purification System
e Pharmaceutical and API e Improved energy efficiency through heat recovery e High-Purity Salt Recovery

manufacturing systems e Modular Capacity (5-200 TPD)



https://cr-enviro.com/layanan-pengolahan-limbah-berbasis-garam/
https://cr-enviro.com/layanan-pengolahan-limbah-berbasis-garam/

Industrial Waste-to-Energy (WtE)
China GDE Partnership

CRE is the official technology partner of China GDE, one of the global leaders in large-scale Waste-to-Energy (WtE) facilities.

Grate Furnace Technology Waste Heat Recovery Supporting Facilities
(300-750 TPD)
e Suitable for Indonesian municipal solid waste e \Waste Heat Boiler (WHB) e Refuse pitwith automated crane system
characteristics e HRSG (Heat Recovery Steam Generator) e Optional shredder
e 24/7 operation with high efficiency _ , : ;
e Steam generation for power turbines e Complete APC (Air Pollution Control) system

e High tolerance to varying moisture content

e Heat reuse for drying or oil separation CEMS online monitoring

e Automated and safe system

e Proven performance in more than 200 cities = e T

Benefits for Local

Alr Cooled Condenion

Governments = oG :
e Reduces dependence on landfills (TPA) r—— il | "-—- 225N : SCAN ME

e Increases clean energy mix

e Generates 5—-20 MW of electricity

e Accelerates Net-Zero emission targets

N | L il _'r:,
Lime Scrubber A

Cutting- edge

technologies

Agh Pt

Leatching Plt | r
e INCINERATOR



https://cr-enviro.com/energi-terbarukan/listrik-tenaga-sampah/
https://cr-enviro.com/energi-terbarukan/listrik-tenaga-sampah/

WASTEWATER

TREATMENT
OLUTIONS

§

Advanced Industrial & Domestic Wastewater Treatment by CRE

PT Centra Rekayasa Enviro provides wastewater treatment plant (WW TP)
systems designed to meet the needs of industrial, commercial, industrial
estate, and public facility applications. CRE’'s WWTP technologies combine
efficiency, reliability, modularity, and full compliance with national
regulatory standards. CRE’s wastewater solutions are categorized into two
primary systems: Electrocoagulation (Electric Eel) and Biological/Hybrid
WWTP systems.



Conventional WWTP
(Blological & Physico-Chemical System)

For wastewater treatment needs involving high organic concentrations or large industrial flow rates, CRE offers
Conventional WWTP systems designed in accordance with Best Available Technology (BAT). Process
configurations may include:

e Anaerobic reactors (UASB, EGSB)

e Aerobic reactors (Extended Aeration, MBBR, SBR)
e Coagulation—Flocculation

e Sedimentation & Clarifier

e Filtration (Sand Filter, Carbon Filter)

e Sludge drying/dewatering (Filter Press, Belt Press)

Key Applications WWTP / STP Design & Engineering
e Food & Beverage e Comprehensive WWTP/STP process design, including
e Textile mechanical, electrical, and piping systems
e Pharmaceutical e Customized solutions for complex wastewater
e Electronics characteristics, ensuring full environmental regulatory
e Large-scale industries compliance
(chemicals, plastics) e Preparation of Detailed Engineering Design (DED) to
e Industrial estates deliver precise technical drawings and project

specifications

el 1 T g
CdfrFlarp -t L
CLICK HERE >}

N


https://cr-enviro.com/produk/ipal-wwtpipal-wwtp-solusi-pengolahan-air-limbah-terpaduipal-wwtp/
https://cr-enviro.com/produk/ipal-wwtpipal-wwtp-solusi-pengolahan-air-limbah-terpaduipal-wwtp/

Electrocoagulation WWTP (EC System)

Electrocoagulation (EC) is an electrically driven wastewater treatment technology that utilizes anodic
dissolution to bind, precipitate, and separate pollutants from wastewater rapidly and efficiently.

CRE manufactures EC units in-house at its internal workshop, offering modular systems ranging from
1 m3/day up to 1,000 m3/day. Key advantages of CRE’s EC system include:

s

Fast & Stable Competitive Key
Removal OPEX Applications
e Effective COD/BOD reduction Lower operational expenditure e Automotive — machining, forging,
e Efficient TSS and turbidity removal compared to excessive chemical painting
e Color reduction (dye removal) dosing due to: e Textile — dyeing & finishing
* Highly effective for oily e Minimal chemical consumption ® Food & Beverage — high solids
wastewater, metal-containing e Rapid reaction process wastewater
effluents, and industrial emulsions e Reduced sludge generation e Pharmaceutical & chemical industries
e Consistent performance even R TG od. ke 0 oo e Workshops & CNC facilities
under fluctuating wastewater . .
energy usage * Wastewater containing oil, grease, and

quality
NEIES



https://cr-enviro.com/produk/ipal-elektrokoagulasi/
https://cr-enviro.com/produk/ipal-elektrokoagulasi/

MATERIAL
RECOVERY
SOLUTIONS

Transforming Industrial Waste Into Valuable Resources

\\ CENTRA REKAYASA //
'\ ENVIRO  /

CRE provides material recovery technologies designed to generate
economic value from waste streams, supporting the advancement of the
national circular economy. The primary focus areas include the utilization
of FABA (fly ash and bottom ash), used oil regeneration, and waste
conversion into RDF (Refuse-Derived Fuel). All systems can operate as
standalone units or be fully integrated with other CRE solutions, including
incineration systems, WWTP, sludge drying, the Satu Rasa ecosystem, and
the Sampah Watch digital platform.




FABA Recycling
& Metal Recovery

With the increasing number of coal-fired power plants
(PLTU) and incineration facilities, CRE provides FABA
(Fly Ash & Bottom Ash) recycling solutions utilizing '

advanced recovery technologies. y
CLICK HERE =< e Non-structural construction materials

Our Technologies: . :
IBA - Incinerator Bottom Ash - Recycling Process | St Bl

+ Bpdioag By rdam

e Non-ferrous metals

=
.I.#E. - : ..-

e Lightweight aggregates

' e Eco-friendly sand

[ \ FUFFDEE - hRagrigdic orasra i
. i IR pircbida al pGaires il sl G altar e mdral i i - ekl ciarrid it
Q FABA RecyCI I ng & M eta I Recove ry x heumehadl d wakle, & plying bam fbrsdval. ma il Sl : ;l-,|:-,..._-|_l-;;i.-|,_| ..-r”,.--,-ﬂ:-,-.ma_-ﬁ-_.".
crunhing. escondary scresenbrip. spcimanbalshn Crushor . '|:|-_|_|r¢-|' prid FEnd £ yd e
Hirat | g Wl Circud, and e agn Moo : » Spoymerita fige [ank
ubiliralson, ho mabenal will Bo fmally becgmé Civarbaolt . i;-'lrﬂ:l.:ﬂsrtwn
I II..I : |.:I-:_;-_'.:.':r.jr-:.:llr:m : I'::IT peil Magnetic Separator . Wel Drum ' r'-..-l:l':':r-l-:-:l SERALAIGS
o rabaciived : i } Magnolic Separalor SRy st
tlog, pennrated sS0caTHic Banelky, end realiTon Lhe Balt Conveyor - Jlﬂﬂlﬂﬂ Maching . E:—::I:.l::;n‘--:rﬂl

e Eddy current separator

» Bl povivegior

« Linear Scosen

Owarbali « Cylindor Screan

Mognolic Separator

e Crushing & screening > o

.

e Magnetic separator

« Spiral Sand Roetrgwval Machine

Cyllnder Scraan = Linaaf Scresn

.

e Glass/ceramic recovery system

) - ﬁi‘rrll:ﬂ W hoer

Final Product

Envirormiertal sand Sadimontaibon Tank

k / = irewn
= Alumirim
- Copgar i ¢ Desliming Screan
= Hoavy molals Eddy Curref | Soparator

Feading Syslem


https://cr-enviro.com/incinerator-fly-ash-bottom-ash-faba-recycling-system/
https://cr-enviro.com/incinerator-fly-ash-bottom-ash-faba-recycling-system/

APPLICATION SECTORS

e Hazardous waste (B3) operators

PYROLYSIS & OIL
DISTILLATION SYSTEM

Converting Waste Oil, Oil Slucdge, and RDF Pyrolysis Oil into Valuable Fuel

Oil & gas industry
e Cement & ceramic plants (boiler fuel)

e Genset & heavy machinery

CLICK HERE -\ o Refineries / independent processors

PT Centra Rekayasa Enviro delivers liquid and semi-solid waste conversion technologies ADVANTAGES
Into alternative fuels through strategic partnerships with leading principals from China,
whose systems have been widely implemented globally. This technology processes oil e Reduces oil sludge disposal costs

sludge, used lubricants, and RDF-derived pyrolysis oil into non-standard diesel and other e High economic value (diesel substitute)
Industrial fuel products.

KEY TECHNOLOGIES

e Modular & skid-mounted design
e Fast installation (7-10 days)

Fully enclosed system with minimal

Pyrolysis System processes: Oil Distillation System produces: emissions
e Oil sludge e Refined pyrolysis oil = non-standard Cooling Tower [ Packing Bags ‘ ‘ Oil Storage Tank Screw Discharging [ Reakeor pirotisis
e Used engine oil diesel
e Drilling sludge e Sulfur-reduced diesel-equivalent fuel (45—
Main outputs: 50 cetane)
e Pyrolysis oil (45-55%) e Clear yellow/light brown fuel oil

e Carbon black (15-20%)

° Synthetic gas for internal heating reuse Water Tank Cooling Tank Kondensor Dedusting Feeding System



https://cr-enviro.com/pirolisis-sludge-oil-dan-pelumas-bekas/
https://cr-enviro.com/pirolisis-sludge-oil-dan-pelumas-bekas/

e Reusable oil

Oll Filtration &
Regeneration System

CRE provides used oil recovery and regeneration
solutions for:

e Alternative fuel

e Reduction of hazardous (B3) waste

Types of oil that can be processed:

e Hydraulic oil

e Gear oil
e Heavy equipment workshops > e Cutting oil
e Automotive sector CLICK HERE > e Engine oil
e Manufacturing industries e Turbine oil

e Licensed used olil collectors and processors . Transformer ol

e Diesel

e Kerosene

e Used cooking oil

SN Aner i sefor |

Befor

d}i

iy
Fower 220V 220% 220V 220V 230V 220 220V 2200
Lot prp g oen PERBANDINGAN PERBANDINGAN
e DENGAN JENIS PEMURNIAN OLI FILTRASI OLI HIDROLIK
Number s s HIDROLIK ANTI-AUS YANG TEREMULSI
Fitter 1 2 3 5 5 12 20 £l
Elements
Hourly
Filtered Ol 15 L/h 30 L/h sa Lh 100 Lih 150 L/ 330 L/h 320 Lih 3000 L/h
Output
size fem) S3v42+05 7342+28 110%42+08  119+08+113 12070113 158<38+113  153=100%113 312124120

PERBANDINGAN

X FILTRASI OLI GEAR
Net Weight T kg 100 kg 123 kg 230 kg 200 kg 300 kg 310 kg 1200 kg DENGAN JENIS ENDAPAN

PERBANDINGAN